V5011A-H, J AND V5013A-F VALVES

Flg. 25.V5013B-E Three-Way Flanged Body Valves—Exploded View.
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V5011A-H, J AND V5013A-F VALVES

Table 12, V5013B-E Three-Way Flanged Body Valve (Fig. 25)—Parts List.

Valve Size
Key No. Part No. fn Inches Description
1 — 2-1/213 {Div) Setscrew, Socket Hd. 1/4-28 x 1/4 in.
2-1/2 thru 6 (Mix) 1/4-28 x 1/4 in.
4,5, & 6 (Div) 1/4-28 x 3/4 in.
2 30041088-107 2-1/2,3 Button, Stem
30041089-235 4,5 &6
3 — —_ Setscrew, Cut Point Socket Hd, 8-32 x 3/16 in.
4 30067857107 2-1/2,3 Packing Box Nut (125 psi)
300 B183g~coi 4,5, &6
30683374-001 2-1/2, 3 Packing Box Nut S/A (250 psi}
30683135-002 4,5 &6
5 30682506-002 2-1/2,3 Seal, Packing (250 psi)
30682506-003 4,5 &6
6 30685567-002 2-1/2,3 Packing Adapter, Female (250 psi}
30685567-003 4,5 &6
7 30041035-854 2-1/2,3 Packing, 125 psi (4)
30041036-854 4,586 Packing, 125 psi (B}
30685565-002 2-1/2,3 Packing, 250 psi {3}
30685565-003 4,5 &6 Packing, 250 psi (3)
8 30685566-002 2-1/2,3 Packing Adapter, Male {250 psi)
30685566-003 4,5, &6
9 30041086-107 2-1/2, 3 Spring Flange (2 for 125 psi, 1 for 250 psi}
30041087-107 4,5, &6 Spring Flange (2)
10 30041084-218 2-1/2,3 Spting
30041085-218 4,5 &6
11 30078905-000 2-1/2,3 Washer (250 psi)
12 30685440-026 2-1/2,3 O-1ing (250 psi)
30685440-025 4,5 &6
i3 — 2-1/2 Capscrew, Hex Hd, 1/2-13 x 1-1/4 in. (4)
- 3 Capscrew, Hex Hd, 1/2-13 x 1-1/4in. (6) -
- 4 Capscrew, Hex Hd, 9/16-12 x 1-1/2in. (8)
— 5&6 Capscrew, Hex Hd, 9/16-12x 1-1/2in. (8)
14 30087827-200 2-1/2 Bonnet
30067828-200 3
30067829-200 4
30067830-200 5
30067831-200 6
15 30032534-272 8 Nut, Hex (2)
16 30037244-271 8 Stud (2)
17 30065377-392 8 Packing Flange .
18 30065392-854 8 Upper Stem Wiper
19 30037243-303 8 Packing Follower
20 30065401-936 8 Spring Load Packing
21 30065410-316 8 Washer
22 30065380-461 g Spring, Packing
23 30065410-316 8 Washer (8)
24 30065418-862 8 Lower Stem Wiper
25 30036963-392 8 Nut, Yoke Lock
26 — 8 Capscrew, Hex Hd, 3/4-10 x 2-1/4 (8}
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V5011A-H, J AND V5013A-F VALVES

Table 12.V5013B-E Flanged Body Three-Way Valve (Flig. 25)—Parts List. (Continued)

Valve Size
Key No. Part No. in Inches Description
27 30069128-200 8 Bonnet
28 30067837-316 2-1/2 Stem, Mixing
30067838-316 3
30067839-316 4
30067840-316 5
30067841-316 8
30069132-316 8
28 30067871-316 2-1/2 Stem, Diverting
30067872-316 3
30067873-316 4
30067874-316 5
30067875-316 6
30069131-316 8
29 30067842-905 2-1/2 Seat Ring Subassembly (2)
30067843-805 3
30067844-805 4
~ 30685316-001 5 Seat Ring (2)
30067849-100 6
30069135-100 8
30 © 30684011-001 2-1/2 O-Ring (2)
30047531-84 3
30751331-506 4
30751331-508 5
30067856-891 6
30069137-891 8
31 30067866-760 2-12 Plug, Divering (2}
30067867-760 3 :
30067868-760 4
30067869-100 5
30067870-100 6
30069129-100 8 :
32 30068786-107 2-1/2& 3 Bushing, Divering
30067877~ 107 4,5 &6
30069133-107 8
33 30087832-760 2-1/2 Plug, Mixing
30067833-760 3
30067834-760 4
30067835-100 5
30067836- 100 6
30069130-100 8
34 30048312-322 2-1/2&3 Nut, Skirt
30067756-322 4,5 &6
30069136-322 8
35 30067859-859 2-1/2 Gasket
30067860-859 3
30067861-859 4
30067862-859 5
30067863-859 6
30069134-859 8
36 — 2-1/210 8 Valve Body
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